
  

  

PRIVILEGED AND CONFIDENTIAL 

 

 

 

 

 
Wollert Recycled Water Treatment Plant 

VPA Submission- Siting and Risk Assessment 

IS0803QY-DM-RP-0001 | A 

11 September 2020  

Yarra Valley Water 

N/A 

VPA Submission- Siting and Risk Assessm ent 

Y

a

r

r

a 

V

a

l

l

e
y 

W

a
t

e

r 

 

 

 

Document history and status 

 

 Revision Date Description Author Checked Reviewed Approved  

 A 11/09/2020 Issue for Review 
D. Jarred 

M. Hall 

L. Fuda 

T. Freeman 
M. Honeyman M. Harding  

         

         

         

         

 
 
 



PRIVILEGED AND CONFIDENTIAL 

VPA Submission- Siting and Risk Assessment 
 

 

 

IS0803QY-DM-RP-0001[A] 12 

4. Treatment Facility Scoping 
[...]
RWTP Siting Risk Assessment Report’, Jacobs, 2020. The outputs provided in this report correspond to the 

preferred location and plant configuration at Golina.  



PRIVILEGED AND CONFIDENTIAL 

VPA Submission- Siting and Risk Assessment 
 

 

 

IS0803QY-DM-RP-0001[A] 27 

 

Figure 5.3: Golina 20Ml/d, average OERs and mid-level mitigation (Case B), 99.9th percentile odour levels (OU), 3 

minute average 



PRIVILEGED AND CONFIDENTIAL 

VPA Submission- Siting and Risk Assessment 
 

 

 

IS0803QY-DM-RP-0001[A] 28 

 

Figure 5.4: Golina 20 Ml/d, average OERs and high level odour mitigation (Case C), 99.9th percentile odour levels 

(OU), 3 minute average 

 



PRIVILEGED AND CONFIDENTIAL 

VPA Submission- Siting and Risk Assessment 
 

 

 

IS0803QY-DM-RP-0001[A] 29 

 

Figure 5.5: Golina 20 Ml/d, peak OERs and mid-level mitigation (Case E), 99.9th percentile odour levels (OU), 3 

minute average 

A summary of the predicted ambient odour concentrations at the Golina residence and at a location in the 

adjoining proposed industrial quarry site, near the eastern border of the plant site boundary, is provided in Table 

5-4 for average odour emission rate scenarios, and Table 5-5 for peak odour emission rate scenarios. The tables 

also show the number of hours throughout the model year (8760 hours total) for which the design criterion (1 

OU used for scenarios with average odour emission rates, and 4 OU applied for peak emission rate scenarios) is 

predicted to be exceeded.  

 

 

 



PRIVILEGED AND CONFIDENTIAL 

VPA Submission- Siting and Risk Assessment 
 

 

 

IS0803QY-DM-RP-0001[A] 30 

Table 5-7: Summary of predicted OU levels at receptor sites for average OER scenarios 

Model scenario Golina Residence Near eastern property boundary 

Max predicted OU 

(99.9th %ile) 

No. hours > 1 OU 

at receptor 

Max predicted OU 

(99.9th %ile) 

No. hours > 1 OU 

at receptor 

Average OER, mid-level 

mitigation (Case B) 

0.54 OU 1 2.2 97 

Average OER, high level 

mitigation (Case C) 

0.51 OU 1 1.5 57 

 

Table 5-8: Summary of predicted OU levels at receptor sites for peak OER scenarios 

Model scenario Golina Residence Near eastern property boundary 

Max predicted OU 

(99.9th %ile) 

No. hours > 4 OU 

at receptor 

Max predicted OU 

(99.9th %ile) 

No. hours > 4 OU 

at receptor 

Peak OER, mid-level 

mitigation (Case E) 

0.97 OU 0 6.0 26 

Peak OER, high level 

mitigation (Case F) 

0.83 OU 0 4.7 12 

The results indicate that there will be no significant odour impact at the Golina residence site. Higher odour 

concentrations are predicted near (and outside) the eastern boundary, adjoining the proposed quarry site, 

however, the risk of offensive odour occurring at that location is considered to be relatively low due to the 

following factors: 

• The predicted OU concentration for the peak odour emission rate scenarios, i.e. most conservative, are 

approximately 5 – 6 OU in this location. From Table 5-2, the odour is expected to be weak, but possibly 

distinct, and is considered unlikely to cause an odour nuisance unless it occurs frequently. Odour levels 

greater than 4 OU are only predicted by the model to occur for a relatively low percentage of time 

throughout the year. 

• The modelling results indicate that odour levels greater than 4 OU will only occur during the evening 

and early morning hours, i.e. between 7 pm and 9 am when occupancy at the industrial site is less likely 

(to be confirmed by Barro).  

• Under the high level odour mitigation scenarios, the odour sources at the STP which will not be covered 

are the aeration basins. These sources are considered to have a less-offensive character compared to 

that of the other STP sources such as the inlet works area and the sludge treatment and handling area.  

• In addition to the character, frequency, duration, and strength of the odour, the potential for odour 

nuisance is dependent on the use of the land at the receptor location (i.e. whether used for living 

activities, recreation, etc.) and the reasonable expectation of air quality amenity. Insert info re types of 

activities, number of people likely to be present, etc. when known from Barro. 

  



PRIVILEGED AND CONFIDENTIAL 

VPA Submission- Siting and Risk Assessment 
 

 

 

IS0803QY-DM-RP-0001[A] 31 

5.4.2 Summary and discussion of odour model results 

Key findings resulting from the odour modelling are: 

• For all cases, the highest odour risk was predicted by the modelling to occur to the east, north and south 

of the emission source locations. This was due to the predominant direction of low winds which are most 

influential for odour dispersion. 

• The predicted odour GLCs for all cases exceeded the SEPP(AQM) 1 OU criterion at and beyond the site 

boundary. Further risk assessment to investigate the likelihood of odour impact was therefore carried 

out. This involved assessing the 4 OU criterion with respect to the likelihood of nuisance odour impact 

beyond the plant boundary. 

• For the ‘average’ OERs, the predicted odour levels at the Golina residence are less than 1 OU, for both 

the mid-level and high level odour mitigation cases (Case B and C). This receptor site is not expected to 

be impacted by odour nuisance, for both mid-level and high-level odour mitigation options. 

• For peak OERs, the predicted OU at the Golina residence is less than 4 OU, therefore not expected to be 

impacted by odour nuisance, for both mid-level and high-level odour mitigation options. 

• Increasing the level of odour mitigation works decreased the extent of predicted odour impact, as 

expected. The extent of reduction of the odour impact was most obvious for regions closest to the 

emission sources. 

• The ambient odour levels predicted by the model for the proposed quarry area near the eastern 

boundary of the STP site were higher than those at Golina residence receptor, however, the risk of odour 

nuisance impact here is considered to be relatively low.  

As this study involved the high level layout design of a STP, there is significant uncertainty regarding the extent 

of the odour emissions for the site. The odour emissions will depend on a wide range of factors including the 

type and size of process units selected (e.g. MBR instead of SBR) and the quality of the influent sewage (e.g. the 

contribution of any trade waste). The use of average and peak odour emission rate estimates goes some way to 

address this.  

The model-predicted odour impact is based on the existing topography for the site and surrounding areas. 

Should the terrain elevations and/or the land use change in the future, this may affect the model outputs. For 

example, changes in land use can affect the predicted odour contours. Much of the surrounding areas are flat 

and rural with not many trees. Encroaching urban areas will act to increase, to some extent, the surface wind 

turbulence. In some cases, the effect is sufficient to enhance dispersion of odour. 

5.4.3 Victoria EPA guideline separation distances 

The odour contour outputs in Section 5.4.1 are overlaid on the Shenstone SPS Plan 15 in Appendix C, to provide 

context of the odour contours relative to the proposed zoning of Shenstone PSP. The existing NDW treatment 

facility odour buffer on Plan 15 of the Shenstone PSP has been developed using the Victorian EPA guideline 

separation distance calculations. It is noted that this was completed for the previously proposed 45Ml/d NDW 

treatment facility. For completeness, below are the Victoria EPA guideline separation distances for a 20Ml/d 

facility.  

Separation distances, per the Victorian EPA guideline (publication no. 1518 March 2013), are based on 

emissions during plant upset conditions, i.e. not normal operation. The calculated distances, based on a nominal 

loading of 180 L/d/EP, are listed in Table 5-9. It is noted that this is the method of calculation used to develop 

the odour buffer on the draft Shenstone PSP schematic, though this is based on parameter values for a 45Ml/d 

facility. 



PRIVILEGED AND CONFIDENTIAL 

VPA Submission- Siting and Risk Assessment 
 

 

 

IS0803QY-DM-RP-0001[A] 32 

Table 5-9: Calculation parameters input to the Victoria EPA separation distances guideline calculation. 

Parameter Units 20 Ml/d plant 

WWTP treatment capacity Ml/d 28.5 

WWTP output Ml/d 20 

Assumed L/d/EP L/d/EP 180 

Calculated EP EP 158,333 

Calculated separation distance m 541 

 

To analyse required separation distances, often odour inventories for different plant upset scenarios are 

generated and modelled, e.g. algae in lagoons, failure of aerators, etc. Scenarios such as these have not been 

analysed as part of the current assessment. 

 



PRIVILEGED AND CONFIDENTIAL 

VPA Submission- Siting and Risk Assessment 
 

 

 

IS0803QY-DM-RP-0001 29 

Appendix C. Wollert RWTP Siting Risk Assessment Report, Jacobs 
2020 



Wollert RWTP Siting Risk Assessment 

 

 

IS0803QY-CV-RP-0001[A] 4 

2. Siting Assessment 

2.1 Treatment Process Sizing 

The treatment plant options at both sites are sized to produce 20 Ml/d NDW by extracting sufficient untreated 

wastewater from the adjacent Lockerbie Main Sewer (i.e. sewer mining, rather than a conventional ‘end of pipe’ 

treatment plant). It has been assumed that an end-to-end (i.e. inlet of sewage to STP through to production of 

NDW) recovery rate of 70% can be achieved by the facility. This is a typical end-to-end recovery rate for 

conventional recycled water treatment plants. For a 20 Ml/d NDW production rate a sewage influent flowrate of 

approximately 28.5 Ml/d is therefore required. 

The treatment process units included are largely as per the Kalkallo Sewage Treatment Plant Resource Recovery 

Options Investigation (RROI) Report, Revision F (20th March 2015) which included a broad range of treatment 

process units to accommodate future resource recovery options. This has been carried through to this site sizing 

assessment to ensure full process flexibility when this facility is designed in the future.  Complex sludge 

treatment has been excluded as per discussion with the YVW project team, since its cost effectiveness is marginal 

for a treatment plant of this size. A sludge dewatering facility has been included as YVW’s standard operating 

practice is to dewater the sludge before transporting it to a facility that can appropriately use or dispose of the 

sludge. 

We have conservatively located the assets that are most likely to be high odour-emitting assets close to sensitive 

receptors. This was done to reduce the risk that adjustments to the layout during design development would 

increase the risk profile compared to what has been assessed for this report. 

A summary table of the treatment process units is provided in Table 2-1. Refer to the design basis register, 

Appendix A, for detail of each process unit sizing. 

Table 2-1: High level STP process unit sizing 

Process unit No. of units Size 

Sewage Treatment Plant 

Influent sewage pump station 1 15m x 20m 

Inlet works (grit removal, screens) 1 15m x 20m 

Odour control facility 1 15m x 20m 

Primary Settlement Tanks 2 20m dia, 4.5 depth 

Sequential Batch Reactors (SBRs) 2 100m x 34.5m 

Secondary Clarifiers 2 35m dia, 4.5m depth 

UV System 1 20m x 30m 

Sludge Pumping Facility 1 10m x 10m 

Sludge Feed Tank 1 8m dia 

Sludge Holding Tank 1 8m dia 

Sludge Dewatering Facility 1 20m x 25m 



Wollert RWTP Siting Risk Assessment 

 

 

IS0803QY-CV-RP-0001[A] 5 

Process unit No. of units Size 

Class B Storage Basin 

1 Usable volume= 95Ml (100m x 340m x 

4m) 

Total volume= 136Ml 

Recycled Water Treatment Plant 

Class B storage/balance tank 
1 20m dia. tank 

 

Membrane filtration building 1 50m x 25m 

Micro-filters, Feed Pumps, Class A Pumps  1 10m x 10m 

Recycled water tank 1 20m dia tank 

UV System 1 15m x 12m 

Both sites are heavily impacted by the nearby quarry fly rock buffers. The area on both sites that are covered by 

the fly rock buffer has been excluded because YVW have deemed the perceived risk of flyrock to personnel and 

assets is unacceptable. The area available outside planning and other constraints (principally the fly-rock buffer 

at both sites, and landscaping required as part of the Golina purchase agreement) is: 

 86,200m2 at the Langley Park Drive site and;  

 37,000m2  at the Golina site. 

Jacobs has previously developed a high-level STP/RWTP site sizing tool to indicate the approximate footprint of 

proposed treatment facilities. The inputs are a range of existing treatment facilities from around Australia, with 

the flowrate capacity correlated to the footprint of the facility. This tool has been used as a sensibility check for 

the proposed Wollert sites. The tool indicates a minimum footprint of 48,500m2 is required for a 20Ml/d facility. 

The preliminary treatment facility footprints (including ancillary assets) developed for Langley Park Drive and 

Golina sites are 49,000m2 and 76,000m2 respectively. The Golina site treatment facility footprint is 

approximately 50 % larger than the Langley Park Drive footprint as the narrow site footprint makes it 

challenging to arrange the treatment assets in a space-efficient manner. As evident in the site layout (Appendix 

B), this reduces the usable space for treatment process units, and in turn the flexibility of the site layout, and 

results in a larger footprint than what is available between the proposed Woody Hill blast buffer and existing 

Conservation Area: 28 overlay.   

2.2 Site Locations 

Two sites have been considered for site layout assessment, as discussed in this section. Both sites are shown on 

Figure 2-1. 



PRIVILEGED AND CONFIDENTIAL 

VPA Submission- Siting and Risk Assessment 
 

 

 

IS0803QY-DM-RP-0001 32 

Appendix F. Odour Model Outputs 

 

Figure 6.3: Golina 20 Ml/d, peak OERs and high level mitigation (Case F), 99.9th percentile odour levels (OU), 3 

minute average 

 


	IS0803QY-DM-RP-0001[A] Wollert NDW Production Plant Summary Report_45�

